
ASSEMBLED
VIEW

BELT ROUTING
REQUIRES 2 GROOVE CRANK AND WATER PUMP PULLEY

350-455 OLDS DRIVER SIDE
 COMPRESSOR BRACKET FITS 1964-1977 

260, 307, 330, 350, 400, 403, 425 
AND 455
141009

TM

 Bracket Systems

-

908000 REV A 09/20/11 INST ALTERNATOR/POWER STEERING BRKT PG 2 OF 2

1
2 3

No.

1.
2.
3.

QTY.

1
1
1

PART No.

141010
146006-SCR
191029

DESCRIPTION

350-455 OLDS DR SIDE COMP BRACKET ASM
COMPRESSOR MOUNTING BRACKET
HARDWARE KIT

CHECKED BY:____________
PACKED BY:____________

DATE:____________

901093 REV A 5/29/12 INST 350-455 OLDS DS COMPRESSOR BRACKET PG 1 OF 3

COMP

2GR CRANK
405459
CODE KJ

2 GR
WP

405462
CODE KNALT

1 GR PS
399403

CODE KG

CRANK PULLEY GROOVES
1. CRANK, WATER PUMP, COMPRESSOR & POWER STEERING
2. CRANK, WATER PUMP & ALTERNATOR

1 2

ENGINE BLOCK

2.395”

1.300”

1.900”

2.290”

HARMONIC
BALANCER



TM

 
B
r
a
c
k
e
t
 
S
y
s
t
e
m

s

-
A

SS
EM

B
LE

 A
LL

 B
R

A
C

K
ET

S 
LO

O
SE

LY
 T

O
 E

N
G

IN
E 

B
EF

O
R

E 
TI

G
H

TE
N

IN
G

 B
O

LT
S,

 T
H

IS
 W

IL
L

EN
SU

R
E 

P
R

O
P

ER
 A

LI
G

N
M

EN
T 

O
F 

A
LL

 B
R

A
C

K
ET

S.
 R

EF
ER

 T
O

 H
A

R
D

W
A

R
E

PA
C

K
IN

G
 L

IS
T 

FO
R

 N
U

M
B

ER
ED

 P
A

R
T 

D
ES

C
R

IP
TI

O
N

S.

90
80

00
 R

EV
 A

 0
9/

20
/1

1 
IN

ST
 A

LT
ER

N
AT

O
R/

PO
W

ER
 S

TE
ER

IN
G

 B
RK

T 
PG

 2
 O

F 
2

90
10

93
 R

EV
 A

 0
5/

29
/1

2 
IN

ST
 3

50
-4

55
 O

LD
S 

D
S 

C
O

M
PR

ES
SO

R 
BR

A
C

KE
T 

PG
 2

 O
F 

3

21 7 6

35 5

3 4 3

A
SS

EM
BL

ED
FR

O
N

T 
V

IE
W

D
RI

V
ER

SI
D

E 
EN

G
IN

E
H

EA
D

W
E 

RE
C

O
M

M
EN

D
 A

 B
EL

T 
LE

N
G

TH
5
7
 1

/2
”.

 H
O

W
EV

ER
, 
TH

IS
 C

A
N

 V
A

RY
W

IT
H

 D
IA

M
ET

ER
 O

F 
YO

U
R

W
A

TE
R 

PU
M

P 
&

 C
RA

N
K

SH
A

FT
 

PU
LL

EY
S.

U
SE

 O
U

TE
R 

BE
LT

G
RO

O
V

E 

BE
LT

RO
U

TI
N

G

C
O

M
PR

ES
SO

R



TM

 Bracket Systems

-

141009 OLDS 350-455 DR SIDE COMP BRKT
FITS 1964-1977 260, 307, 330, 350, 400, 403, 425 AND 455

908000 REV A 09/20/11 INST ALTERNATOR/POWER STEERING BRKT PG 2 OF 2901093 REV A 05/29/12 INST 350-455 OLDS DS COMPRESSOR BRACKET PG 3 OF 3

DISASSEMBLY:
          1.  DISCONNECT BATTERY AND REMOVE OEM A/C COMPRESSOR, BELTS AND BRACKETS
               IF EQUIPPED.

ASSEMBLY:
           1.  INSTALL VINTAGE AIR 141010 COMPRESSOR BRACKET TO DRIVER SIDE CYLINDER HEAD. 
                USE (3) 3/8-16 x 1 ¼” BOLTS. REFER TO ILLUSTRATION.

           2.  INSTALL 146006-SCR COMPRESSOR MOUNTING BRACKET TO THE COMPRESSOR USING 
                (2) 3/8-16 x 1 ½” BOLTS AND (2) 3/8-16 LOCKNUTS ON COMPRESSOR TABS “B” AND “D”. 
                INSTALL COMP/MOUNTING BRACKET ASSEMBLY ONTO 141010 COMPRESSOR BRACKET 
                USING COMPRESSOR TAB “C”, 3/8-16 x 1 ¾“ BOLT, AND 3/8-16 LOCKNUT. REFER TO 
                ILLUSTRATION.

           3.  INSTALL 3/8-16 x 1 ½” BOLT AND 3/8-16 LOCK NUT TO REAR OF COMP TO COMPRESSOR 
                BRACKET. REFER TO ILLUSTRATION.
  
           4.  INSTALL 3/8-16 x 1“ BOLT, 3/8 FLAT WASHER AND 3/8 LOCK WASHER TO 
                146006-SCR TENSIONING SLOT. REFER TO ILLUSTRATION.

           5.  INSTALL DRIVE BELT. VINTAGE AIR RECOMMENDS A 13/32 x 57 ½” BELT (I.E GATES 7575).


